
Model No.DPB180 CORDLESS PORTABLE BAND SAW



Model No.DPB180 CORDLESS PORTABLE BAND SAW

Item 
No. Parts No. Description

Interc
hang
eabilit
y

Q'ty New/
Old Note1 Note/∕

001 2/∕/∕94565 -EH. SOCXET -EAD BOLT M8HK4 /∕ 3

00161 2/∕/∕9486/∕ -.S.-.BOLT M8HK4 WIT- WR S /∕

00/∕ 291/∕0/∕68 *LAT WAS-ER 8 /∕ 3

00K /∕FK4/∕462 7RIP 1

009 /∕100KK62 BALL BEARIN7 525GG 1 3

00961 19K41F61 BLADE 7ZIDE COMPLETE S 1

004 /∕450KK64 PIN 5 1 3

00461 /∕58/∕/∕469 PIN 4 S 1

005 /∕5422268 TAPPIN7 SCREW 9H/∕4 /∕

00F /∕5519F6/∕ TAPPIN7 SCREW 9H44 /∕

008 /∕F/∕/∕/∕K6/∕ LEUER 50 1

002 /∕5F09161 *LAT WAS-ER /∕0 1

010 148F0K61 *RONT W-EEL COUER COMPLET
E

1

C10 815/∕1/∕6K INDICATIONAL LABEL 1

011 /∕100KK62 BALL BEARIN7 525GG 1 3

01161 /∕1018F6/∕ BALL BEARIN7 525GG O 1

01/∕ 29114/∕6F *LAT WAS-ER 5 1

01K /∕100KK62 BALL BEARIN7 525GG 1 3

01K61 /∕1018F6/∕ BALL BEARIN7 525GG O 1

019 /∕41KKF60 V PAN -EAD SCREW M4 1

014 K1F8/∕960 ZPPER -OLDER 1

015 /∕550K964 TAPPIN7 SCREW CT 9H15 /∕

01F /∕450KK64 PIN 5 1

018 /∕100KK62 BALL BEARIN7 525GG 1 3

01861 /∕1018F6/∕ BALL BEARIN7 525GG O 1

012 K9K92962 SLEEUE 4 1

0/∕0 15K/∕F561 SLIDE PLATE 1

0/∕1 /∕K199264 COMPRESSION SPRIN7 11 1

0/∕/∕ /∕100KK62 BALL BEARIN7 525GG 1 3

0/∕/∕61 /∕1018F6/∕ BALL BEARIN7 525GG O 1

0/∕K 29114/∕6F *LAT WAS-ER 5 1

0/∕9 /∕100KK62 BALL BEARIN7 525GG 1 3

0/∕961 /∕1018F6/∕ BALL BEARIN7 525GG O 1

0/∕4 /∕41KKF60 V PAN -EAD SCREW M4 1

0/∕5 K9K92962 SLEEUE 4 K

0/∕F 2910416K *LAT WAS-ER 9 K

0/∕8 /∕550K964 TAPPIN7 SCREW CT 9H15 K

0/∕2 /∕K199264 COMPRESSION SPRIN7 11 1

0K0 K9K9826/∕ TENSION PLATE 1

0K1 211/∕/∕168 PAN -EAD SCREW M4H15 1

0K/∕ 9/∕1KKK69 RZBBER TIRE 1

0KK /∕4KF926K *LAT WAS-ER 15 1

0K9 14/∕K/∕462 W-EEL COMPLETE 1 3

0K961 190B4860 W-EEL COMPLETE + 1

0K4 /∕4KF926K *LAT WAS-ER 15 1

0K5 /∕4K01068 *LAT WAS-ER 5 1

0KF 2/∕/∕K1/∕60 -EH. SOCXET -EAD BOLT M5H1/∕ 1



0K8 /∕100KK62 BALL BEARIN7 525GG 1 3

0K861 /∕1018F6/∕ BALL BEARIN7 525GG O 1

0K2 29114/∕6F *LAT WAS-ER 5 1

090 /∕100KK62 BALL BEARIN7 525GG 1 3

09061 /∕1018F6/∕ BALL BEARIN7 525GG O 1

091 /∕41KKF60 V PAN -EAD SCREW M4 1

09/∕ /∕41KKF60 V PAN -EAD SCREW M4 1

09K /∕100KK62 BALL BEARIN7 525GG 1 3

09K61 /∕1018F6/∕ BALL BEARIN7 525GG O 1

099 29114/∕6F *LAT WAS-ER 5 1

094 /∕100KK62 BALL BEARIN7 525GG 1 3

09461 /∕1018F6/∕ BALL BEARIN7 525GG O 1

095 /∕450KK64 PIN 5 1

09F /∕100KK62 BALL BEARIN7 525GG 1 3

09F61 /∕1018F6/∕ BALL BEARIN7 525GG O 1

098 K1F8/∕K6/∕ LOWER -OLDER 1

092 /∕550K964 TAPPIN7 SCREW CT 9H15 /∕

040 918F8960 SAW 7ZARD -OLDER 1

041 /∕5509/∕65 TAPPIN7 SCREW BIND CT 9H/∕0 /∕

04/∕ 9/∕1KKK69 RZBBER TIRE 1

04K /∕550/∕169 TAPPIN7 SCREW 4H/∕0 K

049 1492926F 7EAR COMPLETE 1

044 91240561 W-EEL 1

045 K/∕941K60 LOWER S-A*T 1

04F /∕4KF926K *LAT WAS-ER 15 1

048 /∕4K01068 *LAT WAS-ER 5 1

042 2/∕/∕K1/∕60 -EH. SOCXET -EAD BOLT M5H1/∕ 1

050 /∕4KF926K *LAT WAS-ER 15 1

051 2/∕/∕K/∕K64 -EH.SOCXET -EAD BOLT M5H15 1

05/∕ /∕55/∕0K68 TAPPIN7 SCREW BIND CT 9H90 1

05K /∕5519F6/∕ TAPPIN7 SCREW 9H44 /∕

059 /∕5509869 TAPPIN7 SCREW 9H90 /∕

054 K1F29F69 REAR W-EEL COUER 1

055 /∕5422465 TAPPIN7 SCREW 9H18 8

05F /∕5422465 TAPPIN7 SCREW 9H18 /∕

058 211/∕9K68 PAN -EAD SCREW M4H/∕4 /∕

052 18810861 -ANDLE SET 1

D10 INC. F/∕

0F0 211/∕1K6F PAN -EAD SCREW M4H1/∕ 9

0F1 15891/∕69 REAR BZMPER 1

0F/∕ 18810861 -ANDLE SET 1

D10 INC. 52

0FK /∕K/∕/∕0169 LEA* SPRIN7 1

0F9 91240964 LOCX O** BZTTON 1

0F4 540/∕/∕269 SWITC- S7E1/∕0C6K 1 3

0F461 540/∕/∕269 SWITC- S7E1/∕0C6K O 1

0F5 /∕/∕F1F06/∕ SPZR 7EAR 1/∕ 1

0FF 25/∕/∕0K6K RETAININ7 RIN7 R69F 1

0F8 /∕11K056K BALL BEARIN7 5/∕09LLB 1

0F2 /∕/∕F9F060 SPIRAL BEUEL 7EAR /∕2 1

080 /∕49/∕0/∕6/∕ XE< 9 1



081 /∕100/∕260 BALL BEARIN7 508GG 1

08/∕ /∕/∕F98164 SPIRAL BEUEL 7EAR 11 1

08K /∕11/∕9164 BALL BEARIN7 5/∕0/∕DDW 1 3

08K61 /∕1198F6K BALL BEARIN7 5/∕0/∕DDW O 1

089 25104462 RETAININ7 RIN7 S614 1

084 /∕/∕55/∕56/∕ -ELICAL 7EAR 94 1

085 /∕100/∕260 BALL BEARIN7 508GG 1

08F /∕4/∕14F64 SQZARE NZT M5 /∕

088 K9495F68 STOPPER PLATE 1

082 /∕412816K -EH. SOCXET -EAD BOLT M5H15 /∕

020 1499F465 7EAR -OZSIN7 COMPLETE 1

021 51218F6K ARMATZRE 1

029 5K89/∕069 <OXE ZNIT 1

024 5K821262 ENDBELL COMPLETE 1

025 18F80169 -OZSIN7 SET 1

D10 INC. 2F

02F 18F80169 -OZSIN7 SET 1

D10 INC. 25

028 59K2/∕26K BRZS- -OLDER CAP /∕

022 1212F16K CARBON BRZS- CB69K0 1

100 5K/∕B8/∕6/∕ CONTROLLER ZNIT 1

101 59980868 TERMINAL 1

10/∕ /∕1K/∕5164 O RIN7 1F 1

10K 9124046K DIAL 1

109 814T1K65 DPB180 NAME PLATE 1

105 15891K6/∕ *RONT BZMPER 1

10F /∕5509/∕65 TAPPIN7 SCREW BIND CT 9H/∕0 /∕

108 918F8960 SAW 7ZARD -OLDER 1

102 /∕550K964 TAPPIN7 SCREW CT 9H15 1

110 K9555262 SAW 7ZARD 1

A01 333DC18RC DC18RC *AST C-AR7ER 1

A0/∕ 129/∕0964 BATTER< BL18K0 SET /∕ 3

A0/∕61 129/∕0964 BATTER< BL18K0 SET O /∕ 3

A0/∕6/∕ 12F50065 BATTER< BL18K0B SET + /∕ 3

A0/∕6K 12F50065 BATTER< BL18K0B SET O /∕

A0K B610K40 BAND SAW BLADE 18 BIMETAL 1

A09 F8K/∕0/∕60 -EH. WRENC- 9 1

A04 1919256F PLASTIC CARR<IN7 CASE 1

C10 15K95F69 LATC- /∕

C/∕0 81219461 MAXITA LO7O LABEL 1

A05 9401/∕868 BATTER< COUER 1

E01 5881F/∕6F LINE *ILTER 1

*01 12182F62 CZTTIN7 WAH 1

*11 12952/∕65 BAND SAW BLADE 1K61190 1

*14 12952168 BAND SAW BLADE 1K61190 1

*156K 12F50569 BATTER< BL18K0B SET Y/∕PIECES( O 1

A0/∕ 125K2260 BATTER< BL1890 SET /∕ 3

A0/∕61 125K2260 BATTER< BL1890 SET O /∕ 3

A0/∕6/∕ 12F/∕5469 BATTER< BL1890B SET + /∕ 3

A0/∕6K 12F/∕5469 BATTER< BL1890B SET O /∕

Please state Parts No. when yo)r order. Print Date /∕9/10//∕0/∕K


